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DONGGUAN WEIHONG CHEMICAL CO., LTD. ' [ R AR RER
DENWOO INDUSTRIAL AREA{ZONE)CHIAOTOU TOWN, DONGGAN CITY,
GUANGDONG 523533, CHINA,

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : MELAMINE WARE
Style/item No. : 2078

Country of Qrigin : CHINA

Sample Receiving Date : 2009/01117

Testing Period : 2009/01/17 TO 2008/02/03

Test Result(s) : Please refer to next page(s).

Jores 2.

James Lu / Supervisor
Signad for and on behalf of
SGS TAIWAN LTD.

Chemical Laboratory — Taipel
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Test Result(s)

PART NAME NO.1 : BLUE MELAMINE WARE
Test ltem (s): tinit . Method MDL R!::‘;lt
Bigphenol A (CAS No.: 000080- Mg/mL  |With reference to EN14350- 0.02 n.d.
05-7) ' 2:2004 Clause 4.8. Analygis was
performed by HPLC/DAD/MS,

Note : 1. mg'kp = ppm | 0.1wt% = 1000ppm
2. n.d. = Not Detected
3. MDL. = Method Detection Limit
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** End of Report **

Unfess otherwise stated the results shown in this test repon rafer only 1o the sample(s) lested, This lest repert cannot ba reproduced, except
N, without prion willten permtzsion of the COMPany, EOFA TS © NSRS B2 800 TR ~ IR E RIBA D ) M Xin] = 2R0] AREHOE o
This Test Report is lssuad by the Compuny urder its General Conditions of Service printed overleaf or avaiiable on request and accessible ut
W I3 __and_conci_mom):dué_ _Atiantion js drawn to the limitation of liability, indemnification and lJt.nis:ulc:*ilon isgues defined
therein. Any holder of this Tezt Repont s advised that information contained hercon reflects the Company'e findings al the time of its
intervention only and within the limits of Client's inatructlong, If any. The Compuny's ¥ale responsibility is 1o e Cllent and this document doss oy
not exonerate parties to g transaction from exerclsing sl thatr rights and obligations under the transaction dosLments. Any unauthorized «4¢ 31 34969
a::teeraliupihi'mlgery or falsification of the content or appearance of this document is unliwful and oftsrders may ba prosesutéd ta Lhe lullest
extent of the Aw.

3ED Tohuas  NA, A3, W Lhyuan Rood, Wuko Indusstial Zone, Taiper County, Teiwan. /S b B ER TE B A4¥ %'%'-13‘;,{
A A AR A A 1 {REB 2) 22990838 £ (8985-2] 2208-3237 ‘ SN TW.A5.C0M

Mantber of $G§ Growp



